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ICD-10-AM/ACHI/ACS Ninth Edition  
 

 
Errata 1, June 2015 

 
 

ICD-10-AM Tabular List 
 
Page 182 
 
Add grey box to I73.0 Raynaud’s syndrome 

I73   Other peripheral vascular diseases 
Excludes: chilblains (T69.1) 
  frostbite (T33–T35) 
  immersion hand or foot (T69.0) 

 

I73.0 Raynaud's syndrome 

I73.0      Raynaud's syndrome 
       Raynaud’s: 

• disease 
• phenomenon (secondary) 

 
 
 
 
Page 231 
 
Add inclusion terms ‘other site NEC’ and ‘back NOS’ to the fifth character subdivisions at  
L89 Pressure injury 
 
L89  Pressure injury 
▼1221 
 
The following fifth character subdivisions are for use with 
subcategory L89.0–L89.9: 

   0 site unspecified 
multiple sites, unspecified 
other site NEC 

                   … 

   4 lower back 
back NOS 
coccyx 
sacrum 
spinous process, lower 
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Page 233 
 
Delete reference to A51.3† in inclusion term at L99.8* Other specified disorders of skin and 
subcutaneous tissue in diseases classified elsewhere. 
 
L99.8* Other specified disorders of skin and subcutaneous tissue in diseases classified  
 elsewhere 
 Syphilitic leukoderma (A51.3†, A52.7†) 
 
 
 
 
Page 255 
 
Add ACS 0050 symbol to M99 Biomechanical lesions, not elsewhere classified 
 
M99  Biomechanical lesions, not elsewhere classified 
▼0049, 0050 
 
 
 
 
Page 366 
 
Delete ACS 0050 symbol from S06.5 Traumatic subdural haemorrhage 

S06.5 Traumatic subdural haemorrhage 
▼0050 
  Subdural haematoma 

 
 
 
 
Page 497 
 
 Amend ACS 2103 reference at Z54 Convalescence 
 
Z54  Convalescence 
▼2103 2117 
 
 
 
 
Page 511 
 
Add ACS 0050 reference to category Supplementary codes for chronic conditions (U78-U88) 

SUPPLEMENTARY CODES FOR CHRONIC 
CONDITIONS 
(U78-U88) 
▼0003, 0050 
 
Note: Codes from this section are for use in Australia for  

chronic conditions as supplementary codes only. 
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Page 511 
 
Add ACS 0531 symbol and inclusion terms at U79.4 Disorder of intellectual development 

✪U79.4 Disorder of intellectual development 
▼0531 
  Developmental delay 
  Intellectual:  
  • development disorder 
  • disability 
  Mental retardation 
 
 
 
 
Pages 572 and 575 
 
Amend codes listed in Appendix C: Unacceptable Principal Diagnosis Codes 
 
Appendix C: Unacceptable Principal Diagnosis Codes 
… 
M99.0  Segmental and somatic dysfunction 
M99.1  Subluxation complex (vertebral) 
M99.2  Subluxation stenosis of neural canal 
M99.3  Osseous stenosis of neural canal 
M99.4  Connective tissue stenosis of neural canal 
M99.5  Intervertebral disc stenosis of neural canal 
M99.6  Osseous and subluxation stenosis of intervertebral foramina 
M99.7  Connective tissue and disc stenosis of intervertebral foramina 
M99.8  Other biomechanical lesions 
M99.9  Biomechanical lesion, unspecified 
… 
U90,  (see ICD-10-AM Tabular List, Chapter 20) 
U90.0  Healthcare associated Staphylococcus aureus bacteraemia 
V00-Y98    (see ICD-10-AM Tabular List, Chapter 20) 
 
 
  



Ninth Edition – Errata 1, 1 July 2015  Page 4 

ICD-10-AM Alphabetic Index 
 
Page 206 
 
Amend indexing under lead term Injury 
 
Injury (see also specified injury type) T14.9 
- plexus – see Injury/nerve/plexus 
- prepuce S39.9  
- pressure NEC L89.9- 
- - stage 
- - - I L89.0- 
- - - II L89.1- 
- - - III L89.2- 
- - - IV L89.3- 
- - suspected deep tissue, so stated (depth unknown) L89.5- 
- - unstageable, so stated (depth unknown) L89.4- 
- prostate S37.82 
- pubic region S39.9 
 
 
 
 
Page 213 
 
Amend indexing under lead term Jaundice 
 
Jaundice (yellow) R17 
- obstructive (see also Obstruction/bile duct) K83.1 
- postimmunisation — see Hepatitis/viral/type/B  
- post-transfusion — see Hepatitis/viral/type/B T80.8 
- - due to 
- - - haemolytic transfusion reaction T80.8 
- - - hepatitis — see Hepatitis/viral/by type 
- regurgitation (see also Obstruction/bile duct) K83.1  
- serum (homologous) (prophylactic) (therapeutic) — see Hepatitis/viral/type/B T80.8 
- - due to 
- - - haemolytic transfusion reaction T80.8 
- - - hepatitis — see Hepatitis/viral/by type 
- spirochaetal (haemorrhagic) A27.0  
 
 
 
 
Page 363 
 
Amend indexing under lead term Supplementary 
 
Supplementary 
- codes for chronic conditions 
… 
- - development, developmental disorder, intellectual U79.4 
- - - delay U79.4 
- - - disorder, intellectual U79.4 
… 
- - diplegia, due to any cause U80.5 
- - disability, intellectual U79.4 
- - disease 
… 
- - ischaemic heart disease (IHD) U82.1 
- - mental retardation U79.4 
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Pages 480 and 535  
 
Amend Table of drugs and chemicals: 

• codes listed at lead term Biological substance NEC 
• code alignment at lead term NSAID 

 

 
 

… 
Biological substance NEC…………………… ............................T50.9        X64  Y59.9  X44  Y14 
Biological substance NEC …………………… ...........................T50.9    X44 X64 Y14 Y59.9                             
  
… 
 
NSAID (non steroidal anti-inflammatory drug) NEC  T39.3  ...X40  X60  Y10  Y45.3 
NSAID (non steroidal anti-inflammatory drug) NEC   .............T39.3  X40  X60  Y10  Y45.3 

 
 
ACHI Tabular List 
 
Page 80 
 
Add ACS 0934 symbol  

603      Repair procedures on atrium 

… 

38760-02 Replacement of extracardiac conduit between atrium and pulmonary artery 
▼0934 
 
 
 
 
Page 81 
 
Add ACS 0934 symbol 

613      Baffle or conduit procedures 
 

… 

38760-00 Replacement of extracardiac conduit between right ventricle and pulmonary artery 
▼0934 

Replacement of shunt between right ventricle and pulmonary artery (distal) 

38760-01 Replacement of extracardiac conduit between left ventricle and aorta 
▼0934 

Replacement of shunt: 
• apicoaortic 
• between apex of left ventricle and aorta 
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Page 93 
 
Add ACS 0934 symbol 

663      Revision procedures on other sites of heart 

90219-00 Revision or relocation of skin pocket for cardiac pacemaker or defibrillator 
▼0934, 0936 

Includes: debridement 

Excludes: that with: 
• repair, repositioning or revision of generator: 
 • defibrillator (90203-06 [656]) 
 • pacemaker (90203-05 [655]) 
• replacement of generator:  
 • defibrillator (38393-01 [656]) 
 • pacemaker (38353-01 [655]) 

 
 
 
 
Page 110 
 
Add ACS 0934 symbol 

737      Reoperation procedures on veins 
▼0934 

32514-00 Reoperation for varicose veins of lower limb 
Interruption for recurrent varicose veins 

Code first: 

• varicose vein procedures (see blocks [722], [727] and [728]) 
 
 
 
 
Page 113 
 
Add ACS 0934 symbol 

763      Reoperation procedures on other vascular sites 
▼0934 

Excludes: reoperation of: 
• coronary artery (38637-00 [680]) 
• varicose veins (32514-00 [737]) 

35202-00 Reoperation of arteries or veins, not elsewhere classified  

Code first: 
• surgical procedure(s) performed 
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ACHI Alphabetic Index 
 
Page 24 
 
Amend indexing under lead term Biopsy 
 
Biopsy  
… 
- chest wall 
- - percutaneous (needle) 96216-00 [563] 
- - via thoracotomy (open) 38418-00 [561] 
- - - thoracoscopy 38436-00 [559] 
- - - thoracotomy (open) 38418-00 [561] 
… 
- diaphragm 
- - percutaneous (needle) 96216-00 [563] 
- - via thoracotomy (open) 38418-00 [561]  
- - - thoracoscopy 38436-00 [559] 
- - - thoracotomy (open) 38418-00 [561] 
 
 
Page 37 
 
Amend code listed under lead term Chondroplasty 
 
Chondroplasty 
… 
- knee 
- - by mosaicplasty  
- - - arthroscopic 49559-00 49558-01 [1520] 
 
 
Page 160 
 
Amend code listed under lead term Mosaicplasty 
 
Mosaicplasty (knee)   
- arthroscopic 49559-00 49558-01 [1520] 
 
 
Page 184 
 
Amend indexing under lead term Procedure 
 
Procedure  
- lung (open) NEC 38456-02 [558] 
- - closed (percutaneous) 90175-0438456-35 [558] 
- - endoscopic 90175-03 38456-36 [558] 
… 
- mediastinum (open) NEC 38456-03 [567] 
- - closed (percutaneous) 90175-04 [567] [558] 
- - endoscopic 90175-03 [567] [558] 
 
 
Page 248 
 
Amend indexing under lead term Sclerotherapy 
 
Sclerotherapy  
- for  
… 
- - telangiectasis, head or neck 45027-02 [742] 
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Australian Coding Standards (ACS) 
 
Page 20 
 
Amend codes listed in ACS 0049 Disease codes that must never be assigned 
 
0049 DISEASE CODES THAT MUST NEVER BE ASSIGNED 
 
The following ICD-10-AM codes must never be assigned for inpatient morbidity coding: 
… 

• M99.- Biomechanical lesions, not elsewhere classified 

… 

• Y91.- Evidence of alcohol involvement determined by level of intoxication – see also ACS 0503 Drug, alcohol and 
tobacco use disorders 

 
 
 
 
Pages 36 and 37 
 
Amend wording in ACS 0042 Procedures normally not coded 
 
0042 PROCEDURES NORMALLY NOT CODED 
… 

5. Catheterisation: 

  • arterial or venous (such as Hickman's, PICC, CVC, Swan Ganz) except cardiac catheterisation 
(blocks [667] and [668]), surgical catheterisation (block [741]) or catheterisation in neonates (see 
ACS 1615 Specific diseases and interventions for related to the sick neonate) 

  • urinary except if suprapubic 

… 
8. Drug treatment/pharmacotherapy 

Drug treatment should not be coded except if: 

• the substance is given as the principal treatment in same-day episodes of care  

• drug treatment is specifically addressed in a coding standard (see ACS 0044 Chemotherapy, ACS 
1316 Cement spacer/beads and ACS 1615 Specific diseases and interventions for related to the sick 
neonate) 

… 
15. Nasogastric intubation, aspiration and feeding, except nasogastric feeding in neonates (see ACS 

1615 Specific diseases and interventions for related to the sick neonate) 
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Page 56 
 
Amend wording in Classification section and example 1 in ACS 0111 Healthcare associated 
Staphylococcus aureus bacteraemia 
 
0111 HEALTHCARE ASSOCIATED STAPHYLOCOCCUS  
 AUREUS BACTERAEMIA 
… 

CLASSIFICATION 
… 

U90.0 Healthcare associated Staphylococcus aureus bacteraemia is a supplementary code. The manifestation of 
the bacteraemia, such as localised and/or generalised infection endocarditis or sepsis, or the bacteraemia if no 
site is specified, together with any appropriate external cause codes should be coded according to normal 
coding practice and sequenced before U90.0. See also ACS 0110 SIRS, sepsis, severe sepsis and septic shock and 
ACS 1904 Procedural complications. 

 
EXAMPLE 1:  
A 64 year old woman was readmitted with a diagnosis of septic arthritis due to a previous internal fixation of 
bimalleolar left ankle fracture. Clinical documentation and blood cultures from joint aspiration and blood samples 
during this admission confirmed healthcare associated Staphylococcus aureus bacteraemia. Vancomycin was started and 
the patient received treatment for 6 weeks.  
 
Codes: T84.6 Infection and inflammatory reaction due to internal fixation device [any site] 
 M00.07 Staphylococcal arthritis and polyarthritis, ankle and foot 
 B95.6 Staphylococcus aureus as the cause of diseases classified to other chapters 
 A49.01 Staphylococcus aureus infection, unspecified site  
              Y83.1 Surgical operation with implant of artificial internal device 
 Y92.22 Health service area 
 U90.0 Healthcare associated Staphylococcus aureus bacteraemia 
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Page 65 
 
Amend code alignment in ACS 0245 Remission in malignant immunoproliferative diseases and 
leukaemia  
 
0245 REMISSION IN MALIGNANT IMMUNOPROLIFERATIVE  

DISEASES AND LEUKAEMIA 
… 

CLASSIFICATION 
This standard relates only to the following categories:  

 
C88.-  Malignant immunoproliferative diseases 
C90.-  Multiple myeloma and malignant plasma cell neoplasms C91.-  Lymphoid leukaemia 
C91.-  Lymphoid leukaemia 
C92.-  Myeloid leukaemia 
… 
 
 
 
Page 93 
 
Amend code and code title in example 1 of ACS 0604 Stroke 
 
0604 STROKE 
… 
EXAMPLE 1:  
A patient suffers a cerebral infarction on 1 January and is transferred to a rehabilitation facility on 7 January for 
rehabilitation for residual hemiparesis and aphasia. 
 
Codes: I63.- Cerebral infarction 
 G81.-G81.9 Hemiplegia, unspecified 
 R47.0 Dysphasia and aphasia 
 Z50.9 Care involving uses of rehabilitation procedure, unspecified 
 
(see also ACS 2104 Rehabilitation)  
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Page 116 
 
Amend code in example 1 of ACS 0934 Cardiac and vascular revision/reoperation procedures 
 
0934 CARDIAC AND VASCULAR REVISION/REOPERATION  

PROCEDURES 
… 
EXAMPLE 1:  
Reoperation of a femoro-popliteal bypass graft involving the removal of a stenosed section of the bypass vessel and 
replacement with a new interposition graft (below knee anastomosis), using saphenous vein harvested from the same 
leg. 
 
Codes: 3274238-00 [711]      Femoro-popliteal bypass using vein, below knee anastomosis 
                                and 
 35202-00 [763]         Reoperation of arteries or veins, not elsewhere classified 
 

 
 
 
 
Page 171 
 
Amend codes in example 2 in ACS 1544 Complications following abortion and ectopic and molar 
pregnancy 
 
1544 COMPLICATIONS FOLLOWING ABORTION AND ECTOPIC AND 

MOLAR PREGNANCY 
… 
 
EXAMPLE 2:  
Incomplete abortion with perforation of uterus. 
 
Codes: O06.3 Unspecified abortion, incomplete, with other and unspecified complications 
 O08.6 Damage to pelvic organs and tissues following abourtion and ectopic and  
  molar pregnancy 
 O71.02 Traumatic rupture of uterus before onset of labour 
 O09.- Duration of pregnancy 
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Page 183 
 
Amend wording in ACS 1617 Neonatal sepsis/risk of sepsis 
 
1617 NEONATAL SEPSIS/RISK OF SEPSIS 
… 

 CLASSIFICATION 
For those neonates who have a specific infection, such as neonatal sepsis, assign the appropriate diagnostic 
code, together with any associated intervention codes (as per ACS 1615 Specific diseases and interventions for 
related to the sick neonate). An additional code from category P00–P04 Fetus and newborn affected by maternal 
factors and by complications of pregnancy, labour and delivery may be assigned if the infection is a result of a 
maternal condition.  
 
For those neonates with a diagnosis of 'risk of sepsis' and no documented condition, the following rules 
apply: 
 
If neonate is observed only and prophylactic treatment for sepsis is not initiated, assign the appropriate code 
from category Z03 Medical observation and evaluation for suspected diseases and conditions.  
 
If neonate is given prophylactic treatment, assign the appropriate code from category Z03 Medical observation 
and evaluation for suspected diseases and conditions, together with an appropriate code from category Z29 Need 
for other prophylactic measures and the appropriate intervention code (as per ACS 1615 Specific diseases and 
interventions for related to the sick neonate). 
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Pages 195, 199, 201 
 
Amend codes in text and examples in ACS 1904 Procedural complications 
 
1904 PROCEDURAL COMPLICATIONS 
 
EXAMPLE 8:  
Wound infection in cholecystectomy scar, five days postoperatively, requiring antibiotic treatment.  
 
ICD-10-AM Alphabetic Index 
Infection, infected (opportunistic) B99 
- postprocedural wound T81.41 
 
Code: T81.41 Wound infection following a procedure, not elsewhere classified 

 
… 
 
EXAMPLE 21:  
Wound infection in cholecystectomy scar, five days postoperatively. 
 
ICD-10-AM Index to External Causes of Injury 
Complication (delayed) (medical or surgical procedure) (of or following) Y84.9 
- removal of organ (partial) (total) NEC Y83.6 
 
Code: T81.41  Wound infection following a procedure, not elsewhere classified 
 Y83.6   Removal of other organ (partial) (total) 
 Y92.22  Place of occurrence, health service area 

 
… 
HOSPITAL ACQUIRED WOUND INFECTION 
 
Definition 
A wound infection in a surgical is one from which purulent material drains or is obtained. A reaction around suture 
material is excluded from the definition and should not be coded. 

 

Classification 
In ICD-10-AM, there is no distinction between superficial and deep wound infections, unless the infection is due to or 
resulting from a prosthetic device, implant or graft. Both superficial and deep wound infections are classified to T81.41 
Wound infection following a procedure, not elsewhere classified.  

 
EXAMPLE 26:  
Postprocedural wound infection (superficial) of skin following total hip replacement. No evidence of infected 
prosthesis.  
 
Codes: T81.41  Wound infection following a procedure, not elsewhere classified 
 Y83.1   Surgical operation with implant of artificial internal device 
 Y92.22  Place of occurrence, health service area 
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Page 230 
 
Amend codes listed in example 1 of ACS 2104 Rehabilitation 
 
2104 REHABILITATION 
… 
 
EXAMPLE 1: STROKE 
Patient admitted to an acute hospital for treatment of a cerebral infarction. Current deficits include hemiplegia, 
aphasia and urinary incontinence. On day two, the patient was commenced on a stroke rehabilitation program. 

Codes: I63.9 Cerebral infarction, unspecified 
 G81.-G81.9 Hemiplegia, unspecified 
 R47.0 Dysphasia and aphasia 
 R32 Unspecified urinary incontinence 
 Z50.9 Care involving use of rehabilitation procedures 
 
Patient transferred one week later to a rehabilitation hospital for rehabilitation post cerebral infarction. Current 
deficits requiring rehabilitation include hemiplegia, aphasia and urinary incontinence.  

Codes: I63.9 Cerebral infarction, unspecified 
 G81.-G81.9 Hemiplegia, unspecified 
 R47.0 Dysphasia and aphasia 
 R32 Unspecified urinary incontinence 
 Z50.9 Care involving use of rehabilitation procedures 
  
Patient admitted for rehabilitation for hemiplegia post cerebral infarction which occurred three years ago.  

Codes: G81.9 Hemiplegia, unspecified 
 I69.3 Sequelae of cerebral infarction 
 Z50.9 Care involving use of rehabilitation procedures 
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Page 234 
 
Delete example 3 in ACS 2113 Follow-up examinations for specific disorders.  
 
2113 FOLLOW-UP EXAMINATIONS FOR SPECIFIC  

DISORDERS 
… 
Example 2: 
Patient admitted for follow-up of gastric ulcers (treated with medications). Endoscopy revealed healed ulcers, but 
no evidence of active ulceration. 
 
Codes: Z09.2          Follow-up examination after pharmacotherapy for other conditions 
                            Z87.11        Personal history of peptic ulcer disease 
 
EXAMPLE 3: 
Patient with known metastases (pelvic and para-aortic lymph node) was admitted for follow-up of TCC of the 
bladder (excised six months previously). No recurrence of the bladder carcinoma was found at check cystoscopy. 
The metastases were not treated during the admission. 
 
Codes: Z08.0          Follow-up examination after surgery for malignant neoplasm 
                            Z85.5          Personal history of malignant neoplasm of urinary tract 
 
If the condition has recurred or a residual condition is present, code the condition as the principal diagnosis. (See 
also ACS 0046 Diagnosis selection for same-day endoscopy.) 
 
 
 
 
Page 262 
 
Amend typographical error in Standards Index under lead term Ventilation 
 
Ventilation 
- continuous 1006 
- - twith noninvasive ventilatory support, neonate 1615 
 
 
 



 
Ninth Edition – Errata 2, September 2015  Page 1 
Implementation date: 1 October 2015 

 
 
 

ICD-10-AM/ACHI/ACS Ninth Edition  
 

 

Errata 2, September 2015 
 

ICD-10-AM Tabular List 
 

Page 293 
 
Amend codes listed in excludes note in O94 Sequelae of complication of pregnancy, childbirth and the 
puerperium. 

 

 

 O94    Sequelae of complication of pregnancy, childbirth and the puerperium 

 0008, 0050 

                    Note:          Category O94 is used for morbidity coding only to indicate previous episodes of conditions in  

                                      categories O00–O75 and O85–O92 as the cause of sequelae, which are themselves classified  

                                      elsewhere.  The sequelae include conditions specified as such, which may occur at any time after the  

                                      puerperium. 

 

                       Code first any sequelae. 

 

                       Excludes: that resulting in death (O96.-, O97.-) 

 

 
 

Page 511 
 
Add note to category U78-U88 

 

 

SUPPLEMENTARY CODES FOR CHRONIC CONDITIONS 

(U78–U88) 
 0003, 0050 

 

Note: Codes from this section are for use in Australia for chronic conditions as supplementary codes only. 

 

                The specific terms listed in the Alphabetic Index must be followed to inform code assignment.  

 

                Except where otherwise indicated, only assign codes from this section for unspecified/NEC/NOS conditions (eg 

                hypertension NOS) — see Alphabetic Index/Supplementary/codes for chronic conditions. 
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ICD-10-AM Alphabetic Index 
 

Page 107 
 
Relocate subterm at Disease, diseased/pancreas  
 

Disease, diseased 
- pancreas K86.9 
- - with meconium ileus E84† P75* 
- - cystic K86.2 
- - fibrocystic E84 
- - - with meconium ileus E84† P75* 
- - specified NEC K86.8 

 

 
 

Page 302 
 
Add subterm under lead term Paralysis, paralytic.  
 

Paralysis, paralytic 

- facial 
- - due to 
- - - birth trauma P11.3 
- - - cerebrovascular accident G83.81 
- - - - with hemiplegia — see Hemiplegia 
- - - facial nerve disorder (Bell's palsy) G51.0 

  

 
 

Page 312 
 
Delete dagger symbol (†) and J17.0* under lead term Pneumonia. 
 

Pneumonia 

- Legionella pneumophila A48.1† J17.0* 

  

 
 

Page 350 
 
Add dot dash (.-) to codes listed under the lead term Sequelae.  
 

Sequelae 

- obstetric cause O94 
- - resulting in death O97.- 
- - - more than 42 days but less than one year after delivery O96.- 
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ICD-10-AM Alphabetic Index – continued  

 
Page 363 
 
Add note and NEMs for synonymous terms under the lead term Supplementary.  
 

Supplementary 
- codes for chronic conditions 
 
Note:  The specific terms listed in the Alphabetic Index must be followed to inform code assignment.  

      Except where otherwise indicated, only assign codes from this section for unspecified/NEC/NOS conditions 

      (eg hypertension NOS). 

 

- - arthritis (any site) (osteoarthritis) U86.2 
- - - rheumatoid U86.1 
- - asthma, without mention of chronic obstructive pulmonary disease (conditions in J45.-) U83.3 
- - bronchiectasis, without mention of cystic fibrosis U83.4 
- - cerebral palsy (conditions in G80.-) U80.4 
- - colitis, ulcerative (conditions in K51.0-K51.3, K51.8, K51.9) U84.2 
- - Crohn's disease (conditions in K50.-) U84.1 
- - cystic fibrosis U78.2 
- - dementia (including in Alzheimer's disease) (conditions in F00.- to F03) U79.1 
- - depression (conditions in F32.-, F33.4 – F33.9) U79.3 
- - development, developmental 
- - - delay U79.4 
- - - disorder, intellectual U79.4 
- - diplegia, due to any cause U80.5 
- - disability, intellectual U79.4 
- - disease 
- - - artery, coronary (CAD) (conditions in I25.1-) U82.1 
- - - chronic 
- - - - heart, congestive U82.2 
- - - - kidney (CKD), stage 3–5 (conditions in N18.3-N18.5) U87.1 
- - - - pulmonary, obstructive (COPD) U83.2 
- - - Crohn's (conditions in K50.-) U84.1 
- - - ischaemic heart (IHD) U82.1 
- - - Parkinson's U80.1 
- - disorder 
- - - intellectual development U79.4 
- - Down's syndrome (conditions in Q90.-) U88.2 
- - emphysema, without mention of chronic obstructive pulmonary disease U83.1 
- - epilepsy (conditions in G40.-) U80.3 
- - failure 
- - - chronic 
- - - - heart (congestive) U82.2 
- - - - kidney (CKD), stage 3–5 (conditions in N18.3-N18.5) U87.1 
- - - - liver U84.3 
- - - - respiratory (conditions in J96.1-) U83.5 
- - fibrosis, cystic U78.2 
- - hemiplegia, due to any cause (hemiparesis) (conditions in G81.-) U80.5 
- - hypertension U82.3 
- - injury 
- - - kidney, chronic, stage 3–5 (conditions in N18.3-N18.5) U87.1 
- - ischaemic heart disease (IHD) U82.1 
- - mental retardation (conditions in F70-F79) U79.4 
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ICD-10-AM Alphabetic Index – continued  
 

- - monoplegia, due to any cause (conditions in G83.1 - G83.3) U80.5 
- - multiple sclerosis U80.2 
- - obesity (overweight) (conditions in E66.8, E66.9) U78.1 
- - osteoarthritis U86.2 
- - osteoporosis U86.4 
- - palsy, cerebral (conditions in G80.-) U80.4 
- - paraplegia, due to any cause (conditions in G82.- with fifth character 0, 2, 4, 6) U80.5 
- - Parkinson's disease U80.1 
- - quadriplegia, due to any cause (conditions in G82.5- with fifth character 0, 2, 4, 6) U80.5 
- - schizophrenia (conditions in F20.-) U79.2 
- - sclerosis, multiple U80.2 
- - spina bifida (conditions in Q05.-) U88.1 
- - syndrome 
- - - Down's (conditions in Q90.-) U88.2 
- - systemic lupus erythematosus (conditions in M32.-) (SLE) U86.3 
- - tetraplegia, due to any cause (conditions in G82.3-, G82.4- and G82.5- with fifth character 0, 2, 4, 6) 

U80.5 
- - trisomy 21 (conditions in Q90.-) U88.2 
- - ulcerative colitis U84.2 
- teeth K00.1 
- - causing crowding K07.3 
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ACHI Tabular List 
 

Page 94 
 
Amend codes listed in excludes notes in block [666] Other procedures on other sites of heart. 
 

38456-00 Other intrathoracic procedures on heart without cardiopulmonary bypass 

Excludes: intrathoracic procedures on: 

• aortic valve (38456-15 [624]) 

• atrium (38456-1396221-00 [606]) 

• mitral valve (38456-16 [630]) 

• pulmonary valve (38456-18 [638]) 

• septa (38456-12 [620]) 

• tricuspid valve (38456-17 [635]) 

• ventricle (38456-14 [615]) 

• vessels of heart (38456-19 [681]) 

38653-00 Other intrathoracic procedures on heart with cardiopulmonary bypass 
Open heart surgery with cardiopulmonary bypass NOS 

Excludes: intrathoracic procedures on: 

• aortic valve (38653-04 [624]) 

• atrium (38653-0196221-01 [606]) 

• mitral valve (38653-05 [630]) 

• pulmonary valve (38653-07 [638]) 

• septa (38653-03 [620]) 

• tricuspid valve (38653-06 [635]) 

• ventricle (38653-02 [615]) 

• vessels of heart (38653-08 [681]) 

  

 
 

Page 130 
 
Add includes note at 30511-11 and 30511-12 [889] 
 

30511-11 Laparoscopic revision of gastric band 
Laparoscopic: 

• adjustment     | gastric band 

• replacement (removal and reinsertion)  |  

• repositioning    | 

Includes: diaphragmatic (crural) (hiatus hernia) repair 

Excludes: adjustment of gastric band by addition or removal of fluid via reservoir (port) (31587-00 [1895]) 

 

30511-12 Revision of gastric band 
Adjustment     | gastric band via laparotomy 

Replacement (removal and reinsertion)  | 

Repositioning     | 

Includes: diaphragmatic (crural) (hiatus hernia) repair 

Excludes: adjustment of gastric band by addition or removal of fluid via reservoir (port) (31587-00 [1895]) 
 

 



 
Ninth Edition – Errata 2, September 2015  Page 6 
Implementation date: 1 October 2015 

ACHI Tabular List – continued  
 

Page 297 
 
Amend page numbers listed in instructional notes at blocks [1909] Conduction anaesthesia and [1910] 
Cerebral anaesthesia. 
 

1909 Conduction anaesthesia 

  0031 

See extension codes on page 2968 

 

Note: Emergency modifier '0' is not valid for use with ASA score 6. 

… 

1910 Cerebral anaesthesia 

  0031 

See extension codes on page 2968 

 

Note: Emergency modifier '0' is not valid for use with ASA score 6. 
 

 
 

Page 300 
 
Delete ‘antineoplastic agent’ from 96205-XX [1920] Other administration of pharmacological agent. 
 

96205-XX Other administration of pharmacological agent, antineoplastic agent 
Administration of pharmacological agent via orifice 

Intradermal injection of pharmacological agent 

Iontophoresis 

Topical  } administration of pharmacological agent 

Transdermal  } 

Excludes: administration of pharmacological agent via mouth (96203 [1920]) 
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Australian Coding Standards (ACS) 
 

Page 6 
 
Amend category title for U78 to U88 in ACS 0003 Supplementary codes for chronic conditions/Figure 1. 
 

0003 SUPPLEMENTARY CODES FOR CHRONIC CONDITIONS 

Codes from U78.- to U88.- are to be assigned for chronic conditions that are present on admission, 

however the condition does not meet the criteria for coding (as instructed in ACS 0002 Additional 

diagnoses and other general and specialty coding standards, coding conventions, and coding rules). These 

codes are for temporary use in Australia to generate data which will be utilised to review the coding of 

additional diagnoses. The codes are mapped so as not to be included in the grouping for Diagnosis 

Related Group (DRG) allocation. 

There is a discrete list of chronic conditions represented in the code range U78.- to U88.-. Therefore, not 

all chronic conditions will be assigned a supplementary code. The supplementary codes for chronic 

conditions are listed in the ICD-10-AM Alphabetic Index under the pathway Supplementary/codes for 

chronic conditions.  

The assignment of codes from U78.- to U88.- does not impact on the other codes that are assigned. 

Rather, these codes represent conditions that would normally not be included in the coded data (see Figure 

1). Codes from U78.- to U88.- should be sequenced after all other ICD-10-AM codes, giving priority to 

the reporting of the other codes where the number of fields is limited. 

Figure 1 – Flowchart of criteria for assignment of U78 to U88 Supplementary chronic codes for chronic 

conditions codes 

… 

            CLASSIFICATION 

The supplementary codes for chronic conditions are only to be assigned where it is evident that the 

condition is part of the current health status of the patient (see Example 1 and 2). This includes 

conditions that are currently medically controlled (see Example 3).  

The supplementary codes are not to be assigned: 

• in addition to another chapter code for the same condition (see Example 4) 

• for a past history of a condition (see Example 5) 

• for an acute condition. 

Where it is unclear whether a code from U78.- to U88.- should be assigned, do not assign the code.  

Note:  The specific terms listed in the Alphabetic Index must be followed to inform code assignment. 

Except where otherwise indicated, only assign codes from this section for unspecified/NEC/NOS 

conditions (eg hypertension NOS) — see Alphabetic Index/Supplementary/codes for chronic conditions. 
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Australian Coding Standards (ACS) – continued  
 

Page 9 
 
Amend code and code title for O97 in the list Specific codes for the cause of late effects are: 
 

0008 SEQUELAE 

           … 

 SPECIFIC CODES FOR THE CAUSE OF LATE EFFECTS ARE:  

           … 

I69.-         Sequelae of cerebrovascular disease 

O94         Sequelae of complication of pregnancy, childbirth and the puerperium 

O97.- Death from sequelae of direct obstetric causes 

  

 
 

Page 229 
 
Amend example 3 and add cross reference to the end of ACS 2117 Non-acute care. 
 

2103 ADMISSION FOR POST ACUTE CARE 

           … 

EXAMPLE 3: 

A patient with pneumonia is admitted to Hospital A.  The patient was treated with antibiotics and IV 

fluids.  Once their condition stabilised, the patient was transferred to Hospital B for aftercare where 

antibiotic therapy continued. 

Hospital A: J18.9 Pneumonia, unspecified 

Hospital B: Z51.88 Other specified medical care 

 J18.9 Pneumonia. unspecified 

 

(see also ACS 2117 Non-acute care for guidelines regarding convalescent care). 
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ICD-10-AM/ACHI/ACS Ninth Edition 
 

Errata 3, December 2015 

 
ICD-10-AM Tabular List – no errata  
 

 
ICD-10-AM Alphabetic Index 
 
 

Page 58 
 
Amend cross reference; add brackets to the term (cell) 
 
 
Carcinoma in situ (M8010/2) — see also Neoplasm/in situ 
 
- epidermoid (M8070/2) — see also Carcinoma in situ/squamous (cell) 

 

 
 
 

Page 124 
 
Replace slash (/) with comma in cross reference; Dysmotility, oesophagus 
 
 
Dyskinesia 

 
- oesophagus (see also Dysmotility, /oesophagus AND Spasm/oesophagus) K22.4 

 

 
 
 

Page 135 
 
Delete code 
 
 
Ependymoma (epithelial) (malignant) (M9391/3) — see also Neoplasm/brain/malignant 
 
- papillary (M9393/3) D43.2 
- - in situ (M9393/2) D09.7 
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Page 363 
 
Add NEMs at subterms:  
Supplementary/codes for chronic conditions/hypertension 
Supplementary/codes for chronic conditions/  
 
 
Supplementary 
- codes for chronic conditions 

Note:  The specific terms listed in the Alphabetic Index must be followed to inform code assignment. 

 Except where otherwise indicated, only assign codes from this section for unspecified/NEC/NOS conditions (eg 
hypertension NOS). 

- - hemiplegia, due to any cause (conditions in G81.-) (hemiparesis) (left- sided weakness) (right-sided weakness) U80.5 
- - hypertension (arterial) U82.3 

 

 
 
 

Page 385 
 
Delete terms and default code, and add subterm 
 
 
Triplet, affecting fetus or newborn P01.5 
- pregnancy O30.1 
- - affecting fetus or newborn P01.5 

 

 
 
 

Page 394 
 
Delete nonessential modifiers (NEM) and default code, and subterm 
Add subterms 
 
 
Twin (fetus or newborn) (pregnancy) P01.5 
- complicating pregnancy O30.0 
- conjoined NEC Q89.40 
- - acardiac Q89.46 
- - buttock-joined Q89.45 
- - craniopagus Q89.42 
- - dicephaly Q89.41 
- - head-joined Q89.42 
- - pygopagus Q89.45 
- - specified NEC Q89.49 
- - thoracopagus Q89.43 
- - thorax-joined Q89.43 
- - two heads Q89.41 
- - xiphoid and pelvis-joined Q89.44 
- - xiphopagus Q89.44 
- pregnancy O30.0 
- - affecting fetus or newborn P01.5 
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ACHI Tabular List 
 
 

Page 127 
 
Delete instructional note at 30515-00 [881] and 30375-31 [881]. 
 

30515-00 Gastro-enterostomy 

Includes: gastroduodenostomy 

 

Code also when performed: 

• gastric bypass for obesity (30512-00, 30512-03 [889]) 

• revision procedure for obesity (30514-01 [889]) 

 

Excludes: that with: 

• pancreaticoduodenectomy (30584-00 [978]) 

• selective [truncal] vagotomy (30496-02 [884]) 

 

30375-31 Gastro-gastrostomy 

Includes: anastomosis 

 

Note: Performed for stricture of the stomach 

 

Code also when performed: 

• revision procedure for obesity (30514-01 [889]) 

 

 
 
 

Page 130 
 
Delete instructional note at 30514-01 [889]. 
 

30514-01 Revision procedure for obesity     

Revision (reoperation) of: 

• biliopancreatic diversion 

• duodenal-jejunal bypass 

• gastric bypass 

• gastroplasty 

• ileal interposition 

• sleeve gastrectomy 

 

Code also when performed: 

• gastro-enterostomy (30515-00 [881]) 

• gastro-gastrostomy (30375-31 [881]) 

Code first: 

• obesity procedure(s) performed (see block [889]) 

Excludes: revision of gastric band: 

• NOS (30511-11, 30511-12 [889]) 

• reservoir (31590-00 [889]) 
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ACHI Alphabetic Index 
 
 

Page 11 
 
Delete subterms at lead term Angioplasty 
 
 
Angioplasty 
- chemical 35317-00 [741] 
- patch, graft — see Graft/artery/patch 
- transluminal balloon 
- - for correction of arteriovenous fistula stenosis (percutaneous) 35303-06 [754] 
- - - open 35303-07 [754] 
- - carotid artery, single 
- - - with 
- - - - multiple stents, percutaneous 35307-01 [754] 
- - - - single stent, percutaneous 35307-00 [754] 
- - coronary artery 
- - - with stenting 
- - - - multiple stents 
- - - - - multiple arteries (percutaneous) 38306-02 [671] 
- - - - - - open 38306-05 [671] 
- - - - - single artery (percutaneous) 38306-01 [671] 
- - - - - - open 38306-04 [671] 
- - - - single stent (percutaneous) 38306-00 [671] 
- - - - - open 38306-03 [671] 
- - - 1 vessel (percutaneous) 38300-00 [670] 
- - - - open 38300-01 [670] 

- - -  2 vessels 38303-00 [670] 
- - - - open 38303-01 [670] 
- - peripheral vessel (percutaneous) 35303-06 [754] 
- - - by laser 35315-00 [758] 
- - - with 
- - - - multiple stents 35309-07 [754] 
- - - - single stent 35309-06 [754] 
- - - open 35303-07 [754] 
- - - - by laser 35315-01 [758] 
- - - - with 
- - - - - multiple stents 35309-09 [754] 
- - - - - single stent 35309-08 [754] 
- - specified vessel (percutaneous) NEC 35303-06 [754] 
- - - with 
- - - - multiple stents 35309-07 [754] 
- - - - single stent 35309-06 [754] 
- - - open 35303-07 [754] 
- - - - with 
- - - - - multiple stents 35309-09 [754] 
- - - - - single stent 35309-08 [754] 
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ACHI Alphabetic Index – continued  
 
 

Page 109 
 
Delete subterms at lead terms Gastroenterostomy and Gastrojejunostomy. 
 
 
Gastroenterostomy 30515-00 [881] 
- for obesity 30512-00 [889] 
- - laparoscopic 30512-03 [889] 
- with 
- - pancreaticoduodenectomy 30584-00 [978] 
- - vagotomy (selective) (truncal) 30496-02 [884] 
Gastrogastrostomy 30375-31 [881] 
Gastrojejunostomy 30515-00 [881] 
- for obesity 30512-00 [889] 
- - laparoscopic 30512-03 [889] 
- with 
- - pancreaticoduodenectomy 30584-00 [978] 
- - vagotomy (selective) (truncal) 30496-02 [884] 

 

 
 
 

Page 212 
 
Delete terms in cross references 
 
 
Removal — see also Excision 
- lesion — see Excision/lesion(s)/skin and subcutaneous tissue AND Destruction/lesion/skin 
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Australian Coding Standards (ACS) 
 

 
Page 6 
 
Amend text in ACS 0003 Supplementary codes for chronic conditions 
 
 

CLASSIFICATION 

The supplementary codes for chronic conditions are only to be assigned where it is evident that the 

condition is part of the current health status of the patient (see Example 1 and 2). This includes 

conditions that are currently medically controlled (see Example 3). The U codes represent chronic 

conditions that may be assumed to be current unless there is documentation that indicates otherwise. 

The supplementary codes are not to be assigned: 

• in addition to another chapter code for the same condition (see Example 4) 

• for a past history of a condition (see Example 5) 

• for an acute condition. 

Where it is unclear whether a code from U78.- to U88.- should be assigned, do not assign the code.  

Note: The specific terms listed in the Alphabetic Index must be followed to inform code assignment. 

Except where otherwise indicated, only assign codes from this section for unspecified/NEC/NOS 

conditions (eg hypertension NOS) – see Alphabetic Index/Supplementary/codes for chronic conditions. 
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ICD-10-AM/ACHI/ACS Ninth Edition 

Errata 4, March 2016 

ICD-10-AM Tabular 

Page 197 

Amend spelling of inclusion term at J84.1: interstitial (not intestitial) 

J84.1 Other interstitial pulmonary diseases with fibrosis 
Diffuse pulmonary fibrosis 
Fibrosing alveolitis (cryptogenic) 
Hamman-Rich syndrome 
Idiopathic pulmonary fibrosis 
Usual interstitial pneumonia 

Page 362 

Amend dot point alignment in excludes note (left column) 

Excludes: fracture: 
• pathological:

• NOS (M84.4)
• with osteoporosis (M80.-)
• stress (M84.3-)

• stress (M84.3-)
    malunion of fracture (M84.0)  
    nonunion of fracture [pseudoarthrosis] (M84.1) 

Page 415 

Amend code listed in excludes note at T85.78 

T85.78 Infection and inflammatory reaction due to other internal prosthetic devices, implants and grafts  
∇ 0731 

Excludes: infection of sternal wires (T81.41) 
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ICD-10-AM Alphabetic Index 

Page 19 

Change the term allogeneic from a nonessential modifier to an essential modifier. 

Admission (for) 
- apheresis (allogeneic) (any blood product) Z51.81 
- - allogeneic Z51.81 
- - autologous — see condition 
…
- donation (allogeneic) (procurement) NEC (see also Donor, donation) Z52.9 
- - allogeneic Z52.9 
- - autologous — see condition 
…
- plasmapheresis (allogeneic) Z51.81 
- - allogeneic Z51.81 
- - autologous — see condition 
- - prophylactic Z29.1 

Page 122 

Change the term allogeneic from a nonessential modifier to an essential modifier. 

Donor, donation (allogeneic) (of) (organ or tissue) (procurement) Z52.9 
- allogeneic Z52.9 
- - blood (whole) Z52.00 
- - - components NEC Z52.08 
- - - - via apheresis Z51.81 
- - - other products Z52.08 
- - - - via apheresis Z51.81 
- - - via apheresis Z51.81 
- - bone Z52.2 
- - - marrow Z52.3 
- - cornea Z52.5 
- - heart Z52.7 
- - intestine Z52.8 
- - kidney Z52.4 
- - liver Z52.6 
- - lung Z52.8 
- - lymphocytes Z52.08 
- - - via apheresis Z51.81 
- - pancreas Z52.8 
- - platelets Z52.08 
- - - via apheresis Z51.81 
- - potential, examination of Z00.5 
- - preparatory care Z00.5 
- - skin Z52.1 
- - specified organ or tissue NEC Z52.8 
- - stem cells (peripheral blood) Z51.81 
- - - from bone marrow Z52.3 
- autologous — see condition 
- blood (whole) Z52.00 
- - components NEC Z52.08 
- - - via apheresis Z51.81 
- - other products Z52.08 
- - - via apheresis Z51.81 
- - via apheresis Z51.81 
- bone Z52.2 
- - marrow Z52.3 
- cornea Z52.5 
- heart Z52.7 
- intestine Z52.8 
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- kidney Z52.4 
- liver Z52.6 
- lung Z52.8 
- lymphocytes Z52.08 
- - via apheresis Z51.81 
- pancreas Z52.8 
- platelets Z52.08 
- - via apheresis Z51.81 
- potential, examination of Z00.5 
- preparatory care Z00.5 
- skin Z52.1 
- specified organ or tissue NEC Z52.8 
- stem cells (peripheral blood) Z51.81 
- - from bone marrow Z52.3 

Page 191 

Amend cross reference; from Hernia/ventral to Hernia/incisional 
Incisional 
- hernia – see Hernia/ventralincisional 

Page 368 

Amend code listed at Syndrome/Meige’s from Q82.0 to G24.4. 
Syndrome — see also Disease 
…
- Meige's Q82.0G24.4 

ACHI Alphabetic Index 

Page 68 

At Drainage/lymphocele: 
• amend code listed for default code
• add subterm and code option for open procedure

Drainage 

- lymphocele (percutaneous) 90284-002 [812] 
- - open 90284-02 [812] 
- - laparoscopic 90284-01 [812] 
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Australian Coding Standards 

Page 86 

Amend the text above example 8 

F17.2 Tobacco dependence syndrome 

Assign this code if the patient is diagnosed as having 'tobacco dependence (syndrome)'. 
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